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5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -47.85 dBm -22.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -48.45 dBm -23.45 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.90338 GHz -46.19 dBm -21.19 d8 10.000 GHz 18.000 GHz 1.000 MHz 15.91738 GHz -46.12 dBm -21.12 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.14512 GHz -46.33 dBm -21.33 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.12812 GHz -46.21 dBm -21.21 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band

7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
.10 ddRR—BPURIOUS JINE ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
-20 dB
S_LINE_ABS LINE_ABS
-40 dB
b = — A 50dB Il e v o fror
-60 dBr
70 dB
-80 d&
-90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -53,72 dBm -28.72 dB 30.000 MHz 1.000 GHz 1.000 MHz 881.47676 MHz -53.70 dBm -28.70 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47635 GHz -53.52 dBm -28.52 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.44904 GHz -53.75 dBm -28.75 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.98331 GHz -50.70 dBm -25,70 d8 2.580 GHz 5.000 GHz 1.000 MHz 4.98524 GHz -50.83 dBm -25,83 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -46.80 dBm -21.80 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -48.45 dBm -23.45 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.62084 GHz -45.97 dBm -20.97 de 10.000 GHz 18.000 GHz | 1.000 MHz 15.89888 GHz -45.95 dBm -20.95 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.14562 GHz -46.23 dBm -21.23 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.13412 GHz -46.34 dBm -21.34 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

ectrum ectrum
Ref Level 0.00 dem Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
SPURIONS L INE ABS PARS .10 d8RE—HPURIOUS | INF_ABS PABS
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-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 847.05897 MHz -53,77 dBm -28,77 dB 30,000 MHz 1.000 GHz 1.000 MHz 909.10795 MHz -53,70 dBm -28,70 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47784 GHz -53.51 dém -28.51 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.46493 GHz -53.69 dBm -28.69 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99153 GHz -51,04 dém -26.04 dB 2.580 GHz 5,000 GHz 1.000 MHz 4.98911 GHz -50.76 dBm -25.76 d8
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -48.66 dBm -23.66 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94506 GHz -49.29 dBm -24.29 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.91238 GHz -45.92 dBm -20.92 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.91188 GHz -46.17 dBm -21.17 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.12762 GHz -46.41 dBm -21.41 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.13362 GHz -46.30 dBm -21.30 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
.10 ddRR—BPURIOUS JINE ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
20 dB
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-40 dB
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 886.32434 MHz -53,90 dBm -28.90 dB 30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -53.64 dBm -28.64 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -31.35 dBm -6.35 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -35.42 dBm -10.42 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99831 GHz -50.72 dém -25.72 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.97024 GHz -51.07 dBm -26,07 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -48.23 dBm -23.23 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -48.90 dBm -23.90 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.33085 GHz -46.19 dBm -21.19 d8 10.000 GHz 18.000 GHz | 1.000 MHz 15.91538 GHz -46.02 dBm -21.02 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.14462 GHz -46.31 dBm -21.31 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.12612 GHz -46.37 dBm -21.37 dB
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Middle Channel / QPSK

Middle Channel / 16QAM

ectrum ectrum
Ref Level 0.00 dem Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 879.05297 MHz -53,78 dBm -28,78 dB 30,000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -53,52 dBm -28,52 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.45152 GHz -53.64 dBm -28.64 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48429 GHz -53.66 dBm -28.66 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.79410 GHz -50,99 dém -25,99 d8 2.580 GHz 5,000 GHz 1.000 MHz 4.99347 GHz -50.77 dBm -25.77 d8
5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -47.58 dBm -22.58 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -48.13 dBm -23.13 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.33485 GHz -46.07 dBm -21.07 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.90638 GHz -46.16 dBm -21.16 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.13962 GHz -46.38 dBm -21.38 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.14212 GHz -46.48 dBm -21.48 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

om @) |(Specrum | =
Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -53,74 dBm -28.74 dB 30.000 MHz 1.000 GHz 1.000 MHz 903.77561 MHz -53,81 dBm -28.81 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48280 GHz -53.45 dBm -28.45 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.47436 GHz -53.61 dBm -28.61 dB
2.580 GHz 5.000 GHz | 1.000 MHz 2.58266 GHz -39.78 dBm -14.78 dB 2.580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -38.03 dBm -13,03 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -48.24 dBm -23.24 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -49.27 dBm -24.27 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.90438 GHz -45.96 dBm -20.96 de 10.000 GHz 18.000 GHz | 1.000 MHz 15.91688 GHz -45.91 dBm -20.91 d&
18.000 GHz 26.000 GHz 1.000 MHz 20.12562 GHz -46.45 dBm -21.45 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.11862 GHz 1 dBm -21.41 dB
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LTE Band

7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum ? zctrum -
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 Avgpur
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 699.20790 MHz -53.68 dém -28.68 dB 30.000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -53.72 dBm -28.72 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -32.41 dBm -7.41dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -38.60 dBm -13.60 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.78539 GHz -50.86 dBm -25.86 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99153 GHz -50.79 dBm -25.79 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -47.63 dBm -22.63 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -49.09 dBm -24,09 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.90588 GHz -46.22 dBm -21.22 d8 10.000 GHz 18.000 GHz 1.000 MHz 15.92338 GHz -45.93 dBm -20.93 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.12562 GHz -46.17 dBm -21.17 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.12462 GHz -46.39 dBm -21.39 d&
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«auanas.  FCC RF Test Report Report No. : FG662005B

LTE Band 7 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 844.63518 MHz -53.46 dBm -28.46 dB 30.000 MHz 1.000 GHz 1.000 MHz 897.47376 MHz -53.39 dBm -28.39 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -53.32 dBm -28.32 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -53.45 dBm -28.45 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.98476 GHz -50.81 dBm -25.81 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99927 GHz -50.65 dBm -25,65 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -47.11 dBm -22.11 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -48.42 dBm -23.42 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.33735 GHz -45.96 dBm -20.96 de 10.000 GHz 18.000 GHz | 1.000 MHz 15.89938 GHz -46.05 dBm -21.05 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.12712 GHz -46.29 dBm -21.29 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.13862 GHz -46.49 dBm -21.49 dB
T
[ )i ) QI o8 ( )i ) I w8
Date: 25.AUG.2016 12:10:39 Date: 25.AUG.2016 12:09:45

Highest Channel / QPSK Highest Channel / 16QAM

ectrum ectrum
Ref Level 0.00 dem Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5.50 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -53.61 dBm -28.61 dB 30,000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -53,81 dBm -28.81 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.45947 GHz -53.51 dBm -28.51 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -53.33 dém -28.33 d8
2.580 GHz 5.000 GHz | 1.000 MHz 2.58702 GHz -39,89 dém -14,89 d8 2.580 GHz 5,000 GHz 1.000 MHz 2.58702 GHz -39,20 dBm -14,20 d8
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -47.79 dBm -22.79 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -49.04 dBm -24,04 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.91638 GHz -46.17 dBm -21.17 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.34435 GHz -45.90 dBm -20.90 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.94963 GHz -46.60 dBm -21.60 d& 18.000 GHz 26.000 GHz 1.000 MHz 20.13912 GHz -46.47 dBm -21.47 dB
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«auanas.  FCC RF Test Report

Report No. : FG662005B

Frequency Stability,
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0038
40 Normal Voltage 0.0039
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0020
-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0044
20 Maximum Voltage 0.0043
20 Normal Voltage 0.0009
20 Battery End Point 0.0041
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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«auanas.  FCC RF Test Report

Report No. : FG662005B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0006
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0020
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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«auanas.  FCC RF Test Report

Report No. : FG662005B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0022
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0004
20 Battery End Point 0.0010
Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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«auanas.  FCC RF Test Report

Report No. : FG662005B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0006
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0013
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 22.08 0.1616 2217 0.1648
Middle QPSK 1 3 22.86 0.1931 22.95 0.1972
Highest 3 3 24.33 0.2710 24.26 0.2665
Lowest 3 1 20.98 0.1253 21.11 0.1290
Middle 16QAM 3 1 22.26 0.1683 22.23 0.1673
Highest 3 1 23.40 0.2189 23.25 0.2112
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
ST Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 14 21.70 0.1480 21.79 0.1509
Middle QPSK 1 8 22.89 0.1945 22.99 0.1990
Highest 1 14 24.36 0.2730 24.22 0.2644
Lowest 1 8 20.14 0.1032 20.13 0.1031
Middle 16QAM 1 8 21.67 0.1470 21.68 0.1472
Highest 1 0 23.01 0.1998 22.87 0.1938
Limit EIRP < 2W Result PASS
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«auanas.  FCC RF Test Report Report No. : FG662005B
LTE Band 2 / 5MHz (Average)
S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 22.22 0.1667 22.31 0.1703
Middle QPSK 1 24 22.98 0.1988 22.69 0.1857
Highest 1 12 24.30 0.2690 24.06 0.2548
Lowest 1 24 20.39 0.1094 20.50 0.1122
Middle 16QAM 1 24 21.28 0.1343 21.46 0.1400
Highest 1 0 22.79 0.1900 22.57 0.1806
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.78 0.1505 21.82 0.1520
Middle QPSK 1 25 22.97 0.1981 22.97 0.1980
Highest 1 25 24.02 0.2525 24.21 0.2637
Lowest 1 25 20.59 0.1146 20.67 0.1166
Middle 16QAM 1 25 21.95 0.1566 21.82 0.1520
Highest 1 25 22.51 0.1782 22.39 0.1734
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 2 / 15MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.85 0.1531 21.90 0.1549
Middle QPSK 1 74 23.35 0.2160 23.16 0.2072
Highest 1 37 24.18 0.2619 24.05 0.2542
Lowest 1 0 20.18 0.1043 20.30 0.1073
Middle 16QAM 1 74 21.66 0.1464 21.59 0.1443
Highest 1 74 22.63 0.1832 22.38 0.1729
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 21.93 0.1561 21.98 0.1578
Middle QPSK 1 49 23.00 0.1996 22.94 0.1969
Highest 1 49 23.90 0.2452 23.68 0.2333
Lowest 1 49 19.92 0.0982 20.03 0.1006
Middle 16QAM 1 99 21.75 0.1498 21.72 0.1485
Highest 1 49 22.05 0.1602 21.85 0.1532
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 4 / 1.4MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 3 2212 0.1628 21.90 0.1549
Middle QPSK 3 0 22.34 0.1716 22.08 0.1615
Highest 3 1 21.44 0.1392 21.48 0.1405
Lowest 1 5 21.13 0.1296 20.79 0.1200
Middle 16QAM 3 3 21.32 0.1354 21.16 0.1307
Highest 3 3 20.44 0.1107 20.51 0.1125
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.07 0.1610 21.65 0.1463
Middle QPSK 1 8 22.02 0.1591 21.79 0.1512
Highest 1 0 21.33 0.1360 21.16 0.1305
Lowest 1 0 20.35 0.1084 20.03 0.1007
Middle 16QAM 1 0 20.91 0.1234 20.79 0.1199
Highest 1 14 20.03 0.1006 20.25 0.1060
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
e et RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.92 0.1556 21.53 0.1421
Middle QPSK 1 12 22.24 0.1675 22.07 0.1610
Highest 1 24 21.39 0.1379 21.39 0.1379
Lowest 1 0 20.48 0.1117 20.20 0.1047
Middle 16QAM 1 0 20.97 0.1251 20.77 0.1194
Highest 1 24 20.23 0.1054 20.16 0.1038
Limit EIRP < 1W Result PASS
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«auanas.  FCC RF Test Report Report No. : FG662005B
LTE Band 4/ 10MHz (Average)
S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.88 0.1542 21.47 0.1403
Middle QPSK 1 25 20.60 0.1148 20.21 0.1050
Highest 1 49 22.15 0.1639 21.80 0.1515
Lowest 1 0 20.97 0.1249 20.73 0.1183
Middle 16QAM 1 0 21.10 0.1288 21.28 0.1344
Highest 1 0 20.05 0.1012 20.03 0.1007
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.99 0.1582 21.57 0.1435
Middle QPSK 1 0 22.40 0.1737 21.99 0.1580
Highest 1 0 21.70 0.1478 21.49 0.1408
Lowest 1 0 20.72 0.1181 20.17 0.1040
Middle 16QAM 1 0 21.06 0.1276 20.56 0.1137
Highest 1 37 20.34 0.1082 20.03 0.1006
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 22.41 0.1741 22.10 0.1621
Middle QPSK 1 49 22.32 0.1706 21.77 0.1505
Highest 1 49 21.55 0.1431 21.25 0.1332
Lowest 1 0 20.92 0.1237 20.38 0.1092
Middle 16QAM 1 0 21.15 0.1302 20.78 0.1196
Highest 1 0 20.65 0.1161 20.27 0.1064
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 5/ 1.4MHz (Average)

S . RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 3 17.45 0.0556 8.11 0.0065
Middle QPSK 3 1 17.68 0.0587 8.40 0.0069
Highest 3 1 18.23 0.0665 8.99 0.0079
Lowest 1 3 16.95 0.0496 7.35 0.0054
Middle 16QAM 3 3 17.54 0.0568 8.11 0.0065
Highest 3 3 18.06 0.0639 8.81 0.0076

Limit ERP < 7W Result PASS
LTE Band 5 / 3MHz (Average)

T Modulation RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 14 16.80 0.0478 7.50 0.0056
Middle QPSK 1 14 16.31 0.0428 6.75 0.0047
Highest 1 0 17.65 0.0582 8.24 0.0067
Lowest 1 14 17.20 0.0525 7.89 0.0062
Middle 16QAM 1 14 18.05 0.0638 8.83 0.0076
Highest 1 14 17.54 0.0568 8.21 0.0066

Limit ERP < 7W Result PASS
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«auanas.  FCC RF Test Report Report No. : FG662005B
LTE Band 5/ 5MHz (Average)
S . RB Horizontal Vertical

Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)

Lowest 1 12 17.12 0.0515 8.02 0.0063
Middle QPSK 1 12 17.59 0.0574 8.34 0.0068
Highest 1 12 18.02 0.0633 8.81 0.0076
Lowest 1 12 16.48 0.0445 712 0.0052
Middle 16QAM 1 12 17.34 0.0542 7.80 0.0060
Highest 1 0 17.26 0.0533 7.90 0.0062

Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
T Modulation RB Horizontal Vertical

Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)

Lowest 1 25 17.41 0.0551 8.00 0.0063
Middle QPSK 1 25 17.36 0.0545 8.04 0.0064
Highest 1 25 17.90 0.0616 8.57 0.0072
Lowest 1 25 17.00 0.0501 6.98 0.0050
Middle 16QAM 1 25 16.97 0.0498 7.00 0.0050
Highest 1 25 17.08 0.0511 7.97 0.0063

Limit ERP < 7W Result PASS
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«auanas.  FCC RF Test Report Report No. : FG662005B
LTE Band 7 / 5MHz (Average)
S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 24 23.77 0.2382 23.69 0.2341
Middle QPSK 1 12 24.40 0.2756 24.01 0.2520
Highest 1 24 23.21 0.2093 23.25 0.2113
Lowest 1 24 22.43 0.1748 22.11 0.1624
Middle 16QAM 1 0 22.78 0.1898 22.30 0.1698
Highest 1 0 21.83 0.1524 21.75 0.1496
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 23.51 0.2242 23.40 0.2190
Middle QPSK 1 49 24.28 0.2678 24.05 0.2540
Highest 1 25 23.20 0.2088 23.33 0.2153
Lowest 1 49 22.35 0.1719 21.98 0.1576
Middle 16QAM 1 0 22.76 0.1889 22.20 0.1658
Highest 1 0 21.89 0.1545 21.54 0.1426
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 7 / 15MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.58 0.2278 23.71 0.2352
Middle QPSK 1 37 24.06 0.2547 23.95 0.2484
Highest 1 37 23.48 0.2231 23.64 0.2313
Lowest 1 0 21.75 0.1498 21.48 0.1405
Middle 16QAM 1 37 22.74 0.1879 22.15 0.1641
Highest 1 0 21.99 0.1582 21.58 0.1437
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 23.42 0.2197 23.42 0.2199
Middle QPSK 1 49 23.94 0.2478 23.85 0.2428
Highest 1 49 23.38 0.2177 23.51 0.2246
Lowest 1 0 21.67 0.1467 21.37 0.1370
Middle 16QAM 1 49 22.22 0.1666 21.64 0.1459
Highest 1 0 22.32 0.1707 21.79 0.1511
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3759.1 -64.69 -13 -51.69 -73.70 -69.55 1.93 6.80 H
5638.68 -57.69 -13 -44.69 -65.61 -64.99 2.40 9.70 H
7518.2 -61.28 -13 -48.28 -71.65 -70.33 2.76 11.81 H
Middle
3762 -64.13 -13 -51.13 -73.44 -69.00 1.93 6.80 \Y
5638.65 -62.19 -13 -49.19 -70.14 -69.49 2.40 9.70 \Y
7518.2 -58.20 -13 -45.20 -70.69 -67.25 2.76 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
charnt [Feduency| EIRP | LMt || pging | power | | loss | Gain | Poizater
(dB) (dBm) (dBm) (dB) (dBi)
3756 -63.93 -13 -50.93 -72.94 -68.79 1.93 6.80 H
5636.22 -58.35 -13 -45.35 -66.27 -65.65 2.40 9.70 H
_ 7514.96 -61.50 -13 -48.50 -71.87 -70.55 2.76 11.81 H
Middle 3756 -64.16 -13 -51.16 -73.47 -69.03 1.93 6.80 \%
5636.22 -62.25 -13 -49.25 -70.2 -69.55 240 9.70 \'%
7514.96 -59.80 -18 -46.80 -72.29 -68.85 2.76 11.81 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -63.66 -13 -50.66 -72.67 -68.52 1.93 6.80 H
5634 -58.88 -13 -45.88 -66.80 -66.18 2.40 9.70 H
7511.36 -61.19 -13 -48.19 -71.56 -70.24 2.76 11.81 H
Middle
3756 -65.09 -13 -52.09 -74.4 -69.96 1.93 6.80 v
5633.52 -63.22 -13 -50.22 -71.17 -70.52 2.40 9.70 \Y
7512 -59.80 -13 -46.80 -72.29 -68.85 2.76 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK / RB Size 1 Offset 0
Charnet [Feduency| EIRP | Lt || pgeding | power | | loss | Gaim | PoRizater
(dB) (dBm) (dBm) (dB) (dBi)
3750 -62.78 -13 -49.78 -71.79 -67.64 1.93 6.80 H
5626.77 -57.83 -13 -44 .83 -65.75 -65.13 2.40 9.70 H
_ 7502.36 -61.39 -13 -48.39 -71.76 -70.44 2.76 11.81 H
Middle 3750 -63.75 -13 -50.75 -73.06 -68.62 1.93 6.80 V
5626.77 -62.80 -13 -49.80 -70.75 -70.10 240 9.70 Vv
7502.36 -59.43 -13 -46.43 -71.92 -68.48 2.76 11.81 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3746.68 -62.46 -13 -49.46 -71.47 -67.32 1.93 6.80 H
5620.02 -58.64 -13 -45.64 -66.56 -65.94 2.40 9.70 H
_ 7493.36 -60.86 -13 -47.86 -71.23 -69.91 2.76 11.81 H
Middle 3746.68 -64.12 -13 -51.12 -73.43 -68.99 1.93 6.80 \
5620.02 -61.85 -13 -48.85 -69.8 -69.15 2.40 9.70 \Y
7493.36 -59.66 -13 -46.66 -72.15 -68.71 2.76 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Channet [Feduency| EIRP | Lt || pging | power | s | Gaim | Poizater
(dB) (dBm) (dBm) (dB) (dBi)
3744 -62.84 -13 -49.84 -71.85 -67.70 1.93 6.80 H
5613.27 -61.83 -13 -48.83 -69.75 -69.13 2.40 9.70 H
_ 7484.36 -61.52 -13 -48.52 -71.89 -70.57 2.76 11.81 H
Middle 3744 -63.93 -13 -50.93 -73.24 -68.80 1.93 6.80 V
5613.27 -63.01 -13 -50.01 -70.96 -70.31 240 9.70 Vv
7484.36 -59.01 -13 -46.01 -71.5 -68.06 2.76 11.81 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -61.72 -13 -48.72 -68.51 -66.61 1.81 6.70 H
5196 -55.53 -13 -42.53 -68.21 -62.43 2.23 9.13 H
6930 -60.13 -13 -47.13 -75.31 -68.19 2.60 10.66 H
_ 8658 -55.12 -13 -42.12 -74.45 -65.02 2.96 12.86 H
Middle 3462 -61.96 -13 -48.96 -67.16 -66.85 1.81 6.70 \Y
5196 -50.01 -13 -37.01 -63.56 -56.91 2.23 9.13 \Y
6927.84 -60.37 -13 -47.37 -75.42 -68.43 2.6 10.66 Vv
8658 -54.14 -13 -41.14 -72.24 -64.04 2.96 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Channel Frfﬂnl:;n; v (EIBRnl:) (:i;::) SI‘I:?I: R;:?ng Pi-v(v;t;r TXI:sasble ™ gr;tit;nna POI&(l:Ii/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3462 -60.40 -13 -47.40 -67.19 -65.29 1.81 6.70 H
5196 -55.59 -13 -42.59 -68.27 -62.49 2.23 9.13 H
_ 6924 -60.42 -13 -47.42 -75.60 -68.48 2.60 10.66 H
Middle 3462 -61.78 -13 -48.78 -66.98 -66.67 1.81 6.70 Vv
5196 -51.69 -13 -38.69 -65.24 -58.59 2.23 9.13 \Y
6924 -60.81 -13 -47.81 -75.86 -68.87 2.6 10.66 \'%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG662005B
LTE Band 4 / 5MHz / QPSK
Channel Fr(e&l:-'ezn)c v (EIBF::) (:ig::) |?I‘II:I: Resal:c’i?ng P?)I\Sél‘ Txlf:sble ™ g:;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
3462 -60.39 -13 -47.39 -67.18 -65.28 1.81 6.70 H
5190 -55.12 -13 -42.12 -67.80 -62.02 2.23 9.13 H
6921.36 -60.13 -13 -47.13 -75.31 -68.19 2.60 10.66 H
_ 8652 -55.06 -13 -42.06 -74.39 -64.96 2.96 12.86 H
Middle 3462 -62.41 -13 -49.41 -67.61 -67.30 1.81 6.70 \Y
5190 -49.05 -13 -36.05 -62.6 -55.95 2.23 9.13 \Y
6924 -60.87 -13 -47.87 -75.92 -68.93 2.6 10.66 Vv
8652 -54.33 -13 -41.33 -72.43 -64.23 2.96 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Channel Frfﬂnl:;n; v (EIBRnl:) (:i;::) SI‘I:?I: R;:?ng Pi-v(v;t;r TXI:sasble ™ gr;tit;nna POI&(l:Ii/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3456 -62.08 -13 -49.08 -68.87 -66.97 1.81 6.70 H
5184 -54.08 -13 -41.08 -66.76 -60.98 2.23 9.13 H
_ 6912 -60.55 -13 -47.55 -75.73 -68.61 2.60 10.66 H
Middle 3456 -60.21 -13 -47.21 -65.41 -65.10 1.81 6.70 Vv
5184 -48.61 -13 -35.61 -62.16 -55.51 2.23 9.13 Vv
6912 -60.35 -13 -47.35 -75.4 -68.41 2.6 10.66 \'%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 4/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3450 -62.09 -13 -49.09 -68.88 -66.98 1.81 6.70 H
5178 -54.42 -13 -41.42 -67.10 -61.32 2.23 9.13 H
_ 6906 -60.59 -13 -47.59 -75.77 -68.65 2.60 10.66 H
Middle 3450 -61.15 -13 -48.15 -66.35 -66.04 1.81 6.70 Vv
5178 -48.33 -13 -35.33 -61.88 -55.23 2.23 9.13 \Y
6906 -60.77 -13 -47.77 -75.82 -68.83 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Channet [Feduency| EIRP | Lt || pging | power | s | Gaim | Poizater
(dB) (dBm) (dBm) (dB) (dBi)
3444 -58.97 -13 -45.97 -65.76 -63.86 1.81 6.70 H
5172 -56.72 -13 -43.72 -69.40 -63.62 2.23 9.13 H
. 6894 -60.69 -13 -47.69 -75.87 -68.75 2.60 10.66 H
Middle 3444 -61.10 -13 -48.10 -66.3 -65.99 1.81 6.70 V
5172 -48.88 -13 -35.88 -62.43 -55.78 2.23 9.13 Vv
6894.36 -61.06 -13 -48.06 -76.11 -69.12 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 5/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.1 -68.70 -13 -55.70 -66.90 -70.52 1.23 5.20 H
2508.15 -67.78 -13 -54.78 -72.63 -70.01 1.52 5.90 H
3344 -67.55 -13 -54.55 -75.11 -70.33 1.77 6.70 H
Middle
1672 -63.38 -13 -50.38 -61.33 -65.20 1.23 5.20 Vv
2508.15 -64.22 -13 -51.22 -72.52 -66.45 1.52 5.90 \Y
3344.2 -64.35 -13 -51.35 -75.45 -67.13 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0
Channet [Feduency|  ERP | Lt |l pgeing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
1672 -66.48 -13 -53.48 -64.68 -68.30 1.23 5.20 H
2505.72 -67.91 -13 -54.91 -72.76 -70.14 1.52 5.90 H
_ 3340.96 -67.49 -13 -54.49 -75.05 -70.27 1.77 6.70 H
Middle 1672 -62.46 -13 -49.46 -60.41 -64.28 1.23 5.20 Vv
2505.72 -65.13 -13 -52.13 -73.43 -67.36 1.52 5.90 V
3340.96 -64.21 -13 -51.21 -75.31 -66.99 1.77 6.70 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -67.89 -13 -54.89 -66.09 -69.71 1.23 5.20 H
2503.02 -66.53 -13 -53.53 -71.38 -68.76 1.52 5.90 H
_ 3337.36 -67.05 -13 -54.05 -74.61 -69.83 1.77 6.70 H
Middle 1668.68 -66.18 -13 -53.18 -64.13 -68.00 1.23 5.20 Vv
2504 -62.24 -13 -49.24 -70.54 -64.47 1.52 5.90 \Y
3337.36 -63.50 -13 -50.50 -74.60 -66.28 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
channet [Feduency|  ERP | Lt || pgeing | power | loss | Gain | Poizater
(dB) (dBm) (dBm) (dB) (dBi)
1664.18 -67.78 -13 -54.78 -65.98 -69.60 1.23 5.20 H
2496.27 -66.48 -13 -53.48 -71.33 -68.71 1.52 5.90 H
3328 -67.13 -13 -54.13 -74.69 -69.91 1.77 6.70 H
Middle
1664 -66.26 -13 -53.26 -64.21 -68.08 1.23 5.20 Vv
2496.27 -63.05 -13 -50.05 -71.35 -65.28 1.52 5.90 V
3328.36 -63.86 -13 -50.86 -74.96 -66.64 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
5064 -54.88 -25 -29.88 -64.10 -61.44 2.41 8.97 H
7596 -45.79 -25 -20.79 -60.37 -54.79 2.86 11.86 H
10134 -52.41 -25 -27.41 -67.98 -61.31 3.21 12.11 H
Middle
5064 -51.43 -25 -26.43 -60.14 -57.99 2.41 8.97 \
7596 -50.28 -25 -25.28 -62.59 -59.28 2.86 11.86 \Y
10134 -50.31 -25 -25.31 -68.1 -59.21 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Channet [Feduency| EIRP | Lt || pging | power | s | Gaim | Poizater
(dB) (dBm) (dBm) (dB) (dBi)
5061.18 -56.43 -25 -31.43 -65.65 -62.99 2.41 8.97 H
7590 -49.13 -25 -24.13 -61.32 -58.13 2.86 11.86 H
_ 10125 -52.40 -25 -27.40 -67.97 -61.30 3.21 12.11 H
Middle 5064 -52.51 -25 -27.51 -61.22 -59.07 2.41 8.97 Vv
7590 -46.31 -25 -21.31 -60.83 -55.31 2.86 11.86 Vv
10125 -50.51 -25 -25.51 -68.3 -59.41 3.21 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG662005B

LTE Band 7 / 15MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
5056.68 -55.85 -25 -30.85 -65.07 -62.41 2.41 8.97 H
7584 -43.13 -25 -18.13 -59.23 -52.13 2.86 11.86 H
10116 -51.37 -25 -26.37 -66.94 -60.27 3.21 12.11 H
Middle
5058 -50.09 -25 -25.09 -59.21 -56.65 2.41 8.97 Vv
7584 -52.00 -25 -27.00 -64.31 -61.00 2.86 11.86 \Y
10116 -50.27 -25 -25.27 -68.06 -59.17 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
Charnet [Feduency| EIRP | Lt || pgeding | power | | loss | Gaim | PoRizater
(dB) (dBm) (dBm) (dB) (dBi)
5052.18 -55.79 -25 -30.79 -65.01 -62.35 2.41 8.97 H
7578 -43.44 -25 -18.44 -59.50 -52.44 2.86 11.86 H
_ 10107 -52.96 -25 -27.96 -68.53 -61.86 3.21 12.11 H
Middle 5052 -51.46 -25 -26.46 -60.17 -58.02 2.41 8.97 Vv
7578 -50.54 -25 -25.54 -64 -59.54 2.86 11.86 Vv
10107 -51.21 -25 -26.21 -69 -60.11 3.21 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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